FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-10 . Level (dBuim) Date: 2025-05-10
1225 1225
105, 105,
875 875
{ PEAK T4
70, 70,
. . J . i
Lobunt R Ay iy PATIOY P
350 350
1 1
Peak
310 23084 23652 23836 402 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW: 3008, B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 236410 5121 74.80 -22.79 37.99 27.38 B8.58 32.57 9.43 180 66 PEAK 1 2402.80 99.52 ------ ------ 86.03 27.42 B.65 32.68 9.4 1@ 66 PEAK
- Level (dBuVim) Date: 2025-05-10 . Level (dBuim) Date: 2025-05-10
1225 1225
105, 105,
875 875
70, { 70,
f AVG_54
52. 1 /( * (-
L e paemmrebisin]
350 350
1 1
Avg
310 23084 23652 23836 402 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 9126D_B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2378.26 42,28 54.80 -11.80 28.85 27.38 B.61 32.58 9.44 180 66 AVERAGE 1 242,80 98.12 ---- ---- 84,63 2742 B.65 32.60 9.4 180 66 AVERAGE
TEL: 886-3-327-0868 Page Number :Cl- 18 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-10 1 Level{dBuVim) Date: 2025-05-10
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 54 i AVG 54
525 i e — * 525 T R z
b e WM b e TR
350 3540
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 91260 02038_240729 HORIZONTAL Condition: PEAK_74 3m 91200 02038_240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 4B04.08 47.68 74.00 -26.32 34.37 32.32 12.42 3.7 1.4 - -- PEAK 1 488408 46.45 74.00 -27.55 33.14 32.32 12.42 3.7 1.4 - -- PEAK
TEL: 886-3-327-0868 Page Number :Cl- 19 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
. Ll i) Date: 2025-05-40 . Levl i) Date; 2025-05-40
1225 1225
B75 LTE]
100 700
10.6G 6,54 A6 54
525 YA
~18G RS S S N Ry RS P IS S e e S S R Ay
350 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
TEL: 886-3-327-0868 Page Number :Cl- 20 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-10 . Lovel[4BuVIm) Date: 2025-05-10
1225 1225
105, 105, 1
875 875
/ PEAK T4
70, 70,
52! 1 { 5! TR
- ot il - "y o
350 350
1 1
Peak
310 336, 62 2388, 414, 440 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2385.27 5113 74.80 -22.87 37.72 27.35 8.62 32.58 9.4 353 53 PEAK

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg

1 2448.80 100,75 ------ ------ 87.02 27.68 8.7 32.62 9.45 353 53 PEAK
- Lovel {tBUVIm) Date: 2025-05-10 . Lovel[4BuVIm) Date: 2025-05-10
1225 1225
105, 105, 1
875 875
70, J 70,
/ AVG_54
e L.
1 / . .
350 .‘.EWL‘T“
1 1
Avg
310 336, 262, 2388, 414, 440 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 238475 42.82 54.80 -11.98 28.61 27.35 B.62 32.58 9.44 353 53 AVERAGE 1 244880 99.24 ------ ---e-- 85.51 27.68 B8.72 32.62 9.45 353 53 AVERAGE
TEL: 886-3-327-0868 Page Number :Cl- 21 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-10
1225
105,
875
\ PEAK BE 74
70,
52! \‘ W . 1
3,
1
Peak Blank
440 M52, 464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2498.44 5135 74.80 -22.65 37.34 27.88 B8.83 32.66 9.46 353 53 PEAK
- Level (dBuVim) Date: 2025-05-10
1225
105,
875
70, \
\ AVG_BE_54
52!
N 1
3,
1
Avg Blank
440 M52, 2464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2497.36 42,74 54.80 -11.26 28.73 27.88 B8.83 32.66 9.46 353 53 AVERAGE
TEL: 886-3-327-0868 Page Number :Cl- 22 of 32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-10 . Level (dBuim) Date: 2025-05-10
1225 1225
105, 105,
875 875
} PEAK T4
70, J 70,
52. 52. 4 L yherit & A :
i b
350 350
1 1
Peak
310 336, 2. 2388, 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2371.49 50.77 74.80 -23.23 37.44 27.3@ B.60 32.58 9.44 121 64 PEAK 1 2448.80 100,37 ------ ------ 86.64 27.68 B8.72 32.62 9.45 121 64 PEAK
- Level (dBuVim) Date: 2025-05-10 . Level (dBuim) Date: 2025-05-10
1225 1225
105, 105, 1
875 875
70, J 70,
/ AVG_54
e J[ L.
1 | FUE————
30 300"
1 1
Avg
310 336, 2. 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 23771 42.86 54.80 -11.94 28.72 27.38 B.60 32.57 9.44 121 64 AVERAGE 1 244880 98.79 ---- ---- 85.86 27.68 B8.72 32.62 9.45 121 64 AVERAGE
TEL: 886-3-327-0868 Page Number :Cl- 23 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-10
1225
105,
875
\ PEAK BE 74
70,
52! \ : !
3,
1
Peak Blank
440 M52, 464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2488.54 51.39 74.80 -22.61 37.40 27.79 B.81 32.65 9.46 121 64 PEAK
- Level (dBuVim) Date: 2025-05-10
1225
105,
875
70, \
\ AVG_BE_54
52!
1 1
3,
1
Avg Blank
440 M52, 2464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2487.46 43.08 54.00 -11.00 29.83 27.77 B.81 32.65 9.46 121 64 AVERAGE
TEL: 886-3-327-0868 Page Number :Cl- 24 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-10 - Level dBuvim) Date: 2025-05-10
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
00 00
AVG_54 AVG, 54
5! ‘ 2 52! ] Py "
Lt O Wwww"
360! 365.0!
Peak 175 115
AVQ 3000 6000. 000. 12000 15000, 18000 3000 6000 $000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838_246729 HORIZONTAL Condition: PEAK 74 3m 912D 82838 248729 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuwy dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4880.08 47.62 74.00 -26.98 33.58 3256 12.49 3.67 1.5 -- -- PEAK 1 4880.08 46.23 74.00 -27.77 32.79 32.% 12.49 3#B.67 1B -- -- PEAK
2 7328.08 49.94 74.00 -24.86 32,36 36.72 15.41 36.61 l.el - -- PEAK 2 7320.00 49.83 74.08 -24.17 32.25 36.72 15.41 36.61 l.@l - -- PEAK
3 7320.08 41.89 54.60 -12.91 23.51 36.72 15.41 36.61 1.61 - -~ Average 3 7320.08 41.89 54.00 -13.00 23.42 36.72 15.41 36.61 1.6l - -- Average
TEL: 886-3-327-0868 Page Number :Cl- 25 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
Date: 2025-05-09 Date; 2025-05-09
! 4!,Le\'el(dﬂu\!nn) ! 4!,Lt!\ml(dﬂll\mn)
1225 1225
B75 LTE]
100 700
10.6G y 16 54 o AVG 54
E ) E )l
30 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency {WHz) Frequency {MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
TEL: 886-3-327-0868 Page Number :Cl- 26 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Fundamental
- Lovel {#BVIm) Date: 2025-05-09 . Lovel[4BuVIm) Date: 2025-05-09
1225 1225
105, 105, 1
W.‘—\ 875
PEAK BE 74 PEAK T4
70, 70,
5! i | . 5! ; ettty
b " Ao
350 350
1 1
Peak
480 484, 488 2402, 2406, 2500 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2499.18 51.93 74.00 -22.67 37.92 27.88 8.8 32.65 9.46 136 134 PEAK 1 2488.80 181,36 ------ ------ 87.47 27.78 B8.8¢ 32.65 9.46 136 134 PEAK
- Lovel {#BVIm) Date: 2025-05-09 . Lovel[4BuVIm) Date: 2025-05-09
1225 1225
105, 105, t
875 875
70, \ 70,
AVG_BE_54 AVG_54)
52 52,
1 ——
350 350
1 1
Avg
480 484, 2488, 2402, 2406, 2500 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2483.86 42.83 54.00 -11.17 28.89 27.74 8.8l 32.65 9.46 136 134 AVERAGE 1 2488.80 99.86 ------ ------ 85.97 27.78 B8.8¢ 32.65 9.46 136 134 AVERAGE
TEL: 886-3-327-0868 Page Number :Cl- 27 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR522804B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-09 . Level (dBuim) Date: 2025-05-09
1225 1225
105, 105,
W.‘V\ 875
\ PEAK BE 74 PEAK T4
70, 70,
B! T (E_, B! —— et
oo " "
350 350
1 1
Peak
480 484, 488 2402, 2406, 2500 1000 1400, 800. 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB  dBuv  dB/m
1 249312 52,54 74.80 -21.46 33.54 27.88 B.82 32.66 9.46 116 68 PEAK 1 2488.80 100,47 ------ ------ 86.58 27.78 B8.80 32.65 9.46
- Level (dBuVim) Date: 2025-05-09 . Level (dBuim) Date: 2025-05-09
1225 1225
105, 105,
875 875
70, \ 70,
AVG_BE_54 AVG_54
52 \__ 52,
1 —
30 360
1 1
Avg
480 484, 2488, 2402, 2406, 2500 1000 1400, 800. 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBV  dB/m  dB
1 2499.20 42,84 54.80 -11.16 28.83 27.88 B8.83 32.66 9.46 116 68 AVERAGE 1 2488.80 99.85 ---- ---- 85,16 27.78 B.80 32.65 9.46

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:C1- 28 of 32



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-09 - Level dBuvim) Date: 2025-05-09
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
00 00
5 AVG 54 52 . AVG_54
T ot T A
asrre s Wrﬂww
360! 36.0!
Peak 175 115
AVQ 3000 6000, 9000. 12000 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838_246729 HORIZONTAL Condition: PEAK 74 3m 912D 82838 248729 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuwy dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4960.08 47.65 74.00 -26.95 33.32 .98 12.56 33.67 1.8  -- -- PEAK 1 490.08 46.97 74.00 -27.03 33.24 3298 12.56 33.67 1.8  -- -- PEAK
2 7A4B.00 49.07 74.00 -24.93 31.92 36.30 1555 36.79 1.@3 - -- PEAK 2 7Mp.0@ 43.83 74.08 -25.17 31.68 36.30 15.55 36.79 1.3 - -- PEAK
3 7440.08 40.48 54.00 -13.52 23.33 36.30 15.55 36.79 1.83 - -~ Average 3 7440.08 40.25 54.08 -13.75 23.10 36.30 15.55 36.79 1.@3 - -- Average
TEL: 886-3-327-0868 Page Number :Cl- 29 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
Date: 2025-05-09 Date; 2025-05-09
! 4!,Le\'el(dﬂu\!nn) ! 4!,Lt!\ml(dﬂll\mn)
1225 1225
B75 LTE]
100 700
10.6G y 16 54 o AVG 54
E ) E )l
30 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency {WHz) Frequency {MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
TEL: 886-3-327-0868 Page Number :Cl- 30 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
Level (dBuVIm) Date: 2025-06-12 Level (dBuVIm) Date: 2025-06-12
0. 0.
60. 60.
ap ap
0, ] 50, ]
- | - |
— —
wo—1 w0o—1
3 5 i
300 : 5 gy 300 P pienid
4 b 4 i e
2 s 0 A P i
200 .w o NW'M 20 M W p
QP/ 100 100
Peak 30 24 48, 12, 806. 1000 30 24 18 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: QP 3m Bilog 63304 241217 HORIZONTAL Condition: QP 3m Bilog 63384 241217 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB BV dB/m B dB B o deg PHz dBuV/m dBuV/m  dB dBV dB/m B dB dB o deg
1 65.89 29.88 4@.80 -10.92 43.60 11.52 1.32 32.7¢ e.w4 - -- Peak 1 37.76 36.48 40.80 -3.52 46.95 21.28 @.95 32.65 @.03 189 200 QP
2 106.63 31.85 43.30 -12.45 45.41 16.68 1.63 32.70 0.06 - -- Peak 2 65.89 33.74 40.80 -6.26 53.26 11.82 1.32 32.78 @.e4 180 120 QP
3 262.88 19.36 46.80 -26.64 29.11 20.14 2.65 32.62 @.88 - -- Peak 3 92.83 32.69 43.50 -18.81 48.96 14.82 1.54 32.69 0.86 - -- Peak
4 363.68 25.95 46.80 -20.85 34.65 20.77 3.15 370 Q.08 - -~ Peak 4 586,27 25.34 46.00 -20.66 30.20 24.18 3.69 32.80 @.15 - - Peak
5 73713 29.79 46.80 -16.21 29.78 27.99 4.5 32.68 @.17 - -- Peak 5 71482 32.21 46.80 -13.79 33.41 26,99 4.45 379 0.5 - -- Peak
6 901.86 36.05 46.80 -0.95 33.53 20.28 4.94 31.84 Q.2 - -~ Peak 6 954,41 33,15 46.80 -12.85 27.69 31.46 5.67 31.30 0.23 - -~ Peak
TEL: 886-3-327-0868 Page Number :Cl- 31 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-14 1 Level{dBuVim) Date: 2025-05-14
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
0 " "y At bt " Muriiaind) 350 M B Pt o s o]
Peak 15 15
18000 19600. 2200, 22800, 24400, 26000 18000 19600. 200, 22800 24400, 26000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 Im SHF_1223 240624 HORIZONTAL Condition: PEAK 74 Im SHF_1223 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 25578.14 39.55 74.00 -34.45 48.65 39.14 29.80 66.50 -9.54 - -- PEAK 1 25875.49 40.69 74.00 -33.91 41.14 39.85 29.94 6@.50 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number :Cl- 32 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804B

C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 2 Bluetooth-LE GSFK 00 2402 1Mbps - -
Mode 2 2400-2483.5 2 Bluetooth-LE GSFK 19 2440 1Mbps - -
Mode 3 2400-2483.5 2 Bluetooth-LE GSFK 39 2480 1Mbps - -
Mode 4 2400-2483.5 2 Bluetooth-LE GSFK 00 2402 2Mbps - -
Mode 5 2400-2483.5 2 Bluetooth-LE GSFK 19 2440 2Mbps - -
Mode 6 2400-2483.5 2 Bluetooth-LE GSFK 39 2480 2Mbps - -
Mode 7 2400-2483.5 2 Bluetooth-LE GSFK 19 2440 2Mbps - LF
Mode 8 2400-2483.5 2 Bluetooth-LE GSFK 19 2440 2Mbps - SHF
TEL: 886-3-327-0868 Page Number :C2-1 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804B

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) (dBuV/m) | (dB) Avg.

Bluetooth-LE GSFK | 00 @ 2389.86 41.50 54.00 -12.50 H Avg. Pass - Band Edge
1

Bluetooth-LE GSFK | 00 = 4804.00 46.78 74.00 -27.22 H Peak | Pass - Harmonic

Bluetooth-LE GSFK | 19 | 2489.80 42.30 54.00 -11.70 H Avg. Pass - Band Edge
2

Bluetooth-LE GSFK | 19 7320.00 41.72 54.00 -12.28 \% Avg. Pass - Harmonic

Bluetooth-LE GSFK | 39 2499.04 42.16 54.00 -11.84 \% Avg. Pass - Band Edge
3

Bluetooth-LE GSFK | 39 | 7440.00 40.06 54.00 -13.94 \Y, Avg. Pass - Harmonic

Bluetooth-LE GSFK = 00 = 2336.59 42.24 54.00 -11.76 V | Avg. Pass - | Band Edge
4

Bluetooth-LE GSFK | 00 = 4804.00 47.37 74.00 -26.63 H Peak | Pass - Harmonic

Bluetooth-LE GSFK = 19 2489.50 43.12 54.00 -10.88 H Avg. Pass - Band Edge
5

Bluetooth-LE GSFK = 19 | 7320.00 40.59 54.00 -13.41 \% Avg. Pass - Harmonic

Bluetooth-LE GSFK | 39 | 2496.38 43.06 54.00 -10.94 H Avg. Pass - Band Edge
6

Bluetooth-LE GSFK | 39 | 7440.00 40.34 54.00 -13.66 H Avg. Pass - Harmonic
7 Bluetooth-LE GSFK | 19 37.76 35.26 40.00 -4.74 \% QP Pass - LF
8 Bluetooth-LE GSFK = 19 | 24556.82 40.34 74.00 -33.66 H Peak @ Pass - SHF
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
875 875
/ PEAK T4
70, J 70,
528 / 52 [— “ oot ke e
350 350
1 1
Peak
310 23084 23652 23836 402 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW: 3008, B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 235,18 50.95 74.80 -23.85 37.65 27.3@ 8.57 32.57 9.43 200 67 PEAK

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg

1 2402.80 97.81 ------ ------ 84.32 27.42 B.65 32.68 9.4 200 67 PEAK
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
875 875
70, } 70,
( AVG_54
e L.
J ]
350 LT i
1 1
Avg
310 23004 23652 23836 402 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 912D B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto + RBW:1060.008kHz VB:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2389.86 41.50 54.00 -12.50 23.04 27.40 8.63 32.50 9.44 200 67 AVERAGE 1 202,80 97,14 —---en -oomee 83.65 27.42 B.65 32.60 9.4 200 67 AVERAGE

TEL: 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-0512 . Lovel[4BuVIm) Date: 2025-0512
1225 1225
B7.5 B7.5
J PEAK T4
70 70
1 J ottty
5L ! d 5 el oAl i
350 350
17 17
Peak
2310 23284 23468 23652 23836 2102 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL
+ REHW:1080.000kHz VBW:3000,B0BKHZ SWT:Auto

Site : B3CH22-HY
Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1080.000KkHz VB:3000.60BKHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2313.77 5122 74.00 -22.78 33.04 27.24 8.49 32,54 9.43 1] 74 PEAK

1 240280 95.44 ------ -ooeee 81.95 27.42 B.65 32.68 9.4 141 74 PEAK
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
875 875
70, J 70,
/ AVG_54
e J L.
1 R
350 360
1 1
Avg
310 2304 23652 23836 402 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 9126D_B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto + RBW:1060.008kHz VB:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2388.94 4144 54.00 -12.56 27.99 27.39 8.63 32,50 9.4 141 74 AVERAGE 1 202,80 9474 —---em -ooeee 81.25 27.42 B.65 32.60 9.4 141 74 AVERAGE

TEL: 886-3-327-0868
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 20250512 1 Level{dBuVim) Date: 20250512
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG 5 " VG54
825 et 825
e T
350 350
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 91260 02038_240729 HORIZONTAL Condition: PEAK_74 3m 91200 02038_240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 4B04.08 46.78 74.00 -27.22 33.47 3.3 1242 3B.67 141 - -- PEAK 1 4884.08 46.75 74.00 -27.25 3.4 3232 12.42 3B.67 L4l - -- PEAK
TEL: 886-3-327-0868 Page Number :C2-5 of 32
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Pol. Horizontal Vertical
. Ll i) Date: 20250542 . Levl i) Date; 20250542
1225 1225
B75 LTE]
100 700
10.6G 6,54 A6 54
525 YA
~18G IR A I Sy R I ey
350 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency {WHz) Frequency (MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
TEL: 886-3-327-0868 Page Number :C2-6 of 32
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wamanae. FCC RADIO TEST REPORT

Report No. : FR522804B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105, ]
875 875
{ PEAK T4
70, 70,
1 ) e
350 350
1 1
Peak
310 336, 62 2388, 414, 2440 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2360.96 5141 74.80 -22.59 38.18 27.38 B8.58 32.57 9.43 352 54 PEAK 1 2448.80 96,93 ------ ---e-- 83.20 27.68 B8.72 32.62 9.45 352 54 PEAK
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105, y
875 875
70, K 70,
J AVG_54
e L.
! J ) I
350 350
1 1
Avg
310 336, 262, 2388, 414, 440 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto + RBW:1060.008kHz VB:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 238475 4136 54.80 -12.64 27.95 27.35 B.62 32.58 9.44 352 54 AVERAGE 1 2048.80 96,26 ------ ------ 82.53 27.68 B8.72 32.62 9.45 352 54 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 20250512
1225
105,
875
\ PEAK BE 74
70,
52! \ -
3,
1
Peak Blank
440 M52, 464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2498.86 5174 74.80 -22.26 37.73 27.88 B8.83 32.66 9.46 352 54 PEAK
- Level (dBuVim) Date: 20250512
1225
105,
875
70, \
\ AVG_BE_54
52!
| i
3,
1
Avg Blank
440 M52, 2464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2489.80 42,38 54.80 -11.79 28.29 27.58 8.8 32.65 9.46 352 54 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 8 of 32
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
1
875 875
/ PEAK T4
70, 70,
1 ) s
5L i ket 5 ol " it bt
[T
350 350
1 1
Peak
310 336, 262, 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 236421 5158 74.80 -22.42 38.27 27.3@ B.58 30.57 9.43 12 67 PEAK 1 244880 95.56 ------ ------ 81.83 27.68 B8.72 32.62 9.5 121 67 PEAK
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
1
875 875
70, / 70,
J AVG_54
e L.
1 » | I ———
350 350
1 1
Avg
310 336, 262, 2388, 414, 440 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto + RBW:1060.008kHz VB:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2379.16 41,56 54.80 -12.44 28,21 27.38 B8.61 32.58 9.44 121 67 AVERAGE 1 204880 94.76 ------ ------ 81.03 27.68 B8.72 32.62 9.45 121 67 AVERAGE
TEL: 886-3-327-0868 Page Number :C2-9 of 32
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 20250512
1225
105,
875
\ PEAK BE 74
70,
52! K 1
vt : T fored
3,
1
Peak Blank
440 M52, 464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2497.54 5145 74.80 -22.55 37.44 27.58 B.83 32.66 9.46 121 67 PEAK
- Level (dBuVim) Date: 20250512
1225
105,
875
70, \
\ AVG_BE_54
52!
N 1
3,
1
Avg Blank
440 M52, 2464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2497.12 42,22 54.80 -11.78 28.21 27.88 B.83 32.66 9.46 121 67 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 10 of 32
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-12 - Level dBuvim) Date: 2025-05-12
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
00 00
g, 54 G 54
5! ‘ 2 " 52!
o ! i P
[ e L i
360! 36.0!
Peak 175 115
AVQ 3000 6000. 000. 12000 15000, 18000 3000 6000, 9000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838_246729 HORIZONTAL Condition: PEAK 74 3m 912D 82838 248729 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuwy dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4880.08 46.86 74.00 -27.14 33.42 .56 1249 3B.67 1.5 -- -- PEAK 1 4880.08 46.95 74.00 -27.02 33.54 32.% 12.49 3B.67 1B -- -- PEAK
2 7328.00 50.13 74.80 -23.87 32,55 36.72 15.41 36.61 l.el - -- PEAK 2 7320.00 50.80 74.08 -23.20 33.22 36.72 15.41 36.61 l.el - -- PEAK
3 7320.08 41.10 54.00 -12.9 23.52 36.72 15.41 36.61 1.61 - -~ Average 3 7320.08 41.72 54.00 -12.28 24.14 36.72 15.41 36.61 1.61 - -- Average
TEL: 886-3-327-0868 Page Number :C2- 11 of 32
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
Date: 20250542 Date; 20250542
! HLMIWB!IWIH) ! wLmI(dBlle)
1228 125
75 5
104 0
10.6G y 16 54 o AVG 54
~18G e T i | e — ]
%0 30
Avg
175 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency {WHz) Frequency (MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
TEL: 886-3-327-0868 Page Number :C2- 12 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
1
875 875
\ PEAK BE 74 PEAK T4
70, 70,
52! ok X n 52! A
L A
350 350
1 1
Peak
480 484, 488 2402, 2406, 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2493.92 52.43 74.00 -21.57 33.43 27.88 8.8 32.66 9.46 180 149 PEAK 1 248880 94.27 ------ ---e-- 80.38 27.78 B8.8¢ 32.65 9.46 188 149 PEAK
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
1
875 875
70, 70,
\ AVG_BE_54 AVG_54)
52 52,
R [ S
350 350
1 1
Avg
480 484, 2488 2402, 2406, 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto + RBW:1060.008kHz VB:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2483.68 41.98 54.00 -12.02 28.85 27.74 B.80 32.65 9.46 180 149 AVERAGE 1 2488.80 93.61 ---- ---- 7972 27,78 B8.80 32.65 9.46 188 149 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 13 of 32
FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804B

FAX: 886-3-327-0855

Pol. Vertical Fundamental
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
1
875 875
\ PEAK BE 74 PEAK T4
70, 70,
\ o it
% & g . % f Wittt
350 350
1 1
Peak
480 44, 488 2402, 2406, 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2499.99 51.93 74.00 -22.67 37.92 27.88 B8.83 32.66 9.46 353 33§ PEAK 1 248880 93.34 ------ ---ee- 79.45 27.7@ 8.8 32.65 9.46 353 338 PEAK
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
1
875 875
70, \ 70,
\ AVG_BE_54 AVG_54
52 52,
1 SR
st
10 ] e
1 1
Avg
480 484, 2488, 2402, 2406, 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:2.700kHz SWT:Auto + RBW:1060.008kHz VB:2.700kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  dB B d
1 2499.84 42,16 54.00 -11.84 28.15 27.88 B.83 32.66 9.46 353 338 AVERAGE 1 2488.80 92.52 ---- ---- 78.63 27.78 B8.80 32.65 9.46 353 335 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 14 of 32



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
4o Level [dBuVim) Date: 20250512 . Level{dBuVim) Date: 205-05-12
1225 1225
1050 154
815 85
PEAK_74] PEAK 74
0.0, 700! =
AVG 54 NG
525 f 51 " L
rfon g T vt
IKAW 'II:ll"“‘“‘"‘"JW’N\“‘M
Peak 15 s
3000 6000. 9000. 12000. 15000. 18000
Avg Froquency (MHz) 3000 6000, 9000, 1 15010 18000
Frequency (MHz)
Site @ 03CH22-HY .
Condition: PEAK 74 3n 91260 62638 248729 HORLZONTAL site - O3CHO2-HY
- - Condition: PEAK 74 3m 91200_62038 240729 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos L
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB B/ dB/m dB dB B cm  deg -
1 4960.00 43.30 74.80 -25.70 34.57 32.98 12.5 33.67 1.B8 -~ -- PEAC Mz dBuV/m dBuv/m  dB BV dBfm 0B B dB  m  deg
2 4960.00 39.29 54.00 -14.71 255 32,98 12,56 33.67 1.88 - -- Average 1 4960.00 46.55 74.00 -27.45 3282 32.98 12.56 33.67 1@ - - PEAC
3 704000 48.65 74.80 -25.35 3150 36.30 15.55 36,79 183  -- - PEAC 1744000 49.11 74.09 -24.89 3196 36,30 15.55 3679 1.B3 .- -- PEAK
4 7440.08 39.61 54.80 -14.39 20.45 36.39 15.55 36.79 1.83  --  -- Average 3 7440.00 40.06 54.00 -13.94 22,91 36,30 15.55 36.79 1.3 --  -- Average
TEL: 886-3-327-0868 Page Number :C2- 15 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
. Ll i) Date: 20250542 . Levl i) Date; 20250542
1225 1225
B75 LTE]
100 700
10.6G 6,54 A6 54
525 YA
350 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
TEL: 886-3-327-0868 Page Number :C2- 16 of 32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
875 875
{ PEAK T4
70, 70,
5. 1 ; { 52! , b ok
1 g Heni "
350 350
1 1
Peak
310 23084 23652 23836 402 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW: 3008, B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 232178 5124 74.80 -22.76 37.98 27.38 B8.51 32.54 9.43 286 62 PEAK 1 2402.80 98,22 ------ ---e-- 84.73 27.42 B.65 32.68 9.4 286 62 PEAK
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
875 875
70, 70,
AVG_54
e L.
1 S VR P
10 [T s
1 1
Avg
310 23084 23652 23836 402 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 912D B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 235913 42,11 54.80 -11.89 28.81 27.38 B8.57 32.57 9.43 286 62 AVERAGE 1 2402.80 96.88 ---- ---- 8331 2742 B.65 32.60 9.4 286 62 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 17 of 32

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
875 875
x PEAK T4
70, 70,
1 ﬂ s i
S u i I Iy et
350 350
1 1
Peak
310 23084 23652 23836 402 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW: 3008, B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2389.76 5138 74.80 -22.79 37.84 27.48 B.63 32.59 9.44 180 68 PEAK 1 2402.80 95.25 ------ ---e-- 81.76 27.42 B.65 32.68 9.4 1@ 68 PEAK
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
875 875
70, / 70,
/ AVG_54
e L.
1 J U o
10 ETIEC i
1 1
Avg
310 23084 23652 23836 402 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 9126D_B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2336.59 42,24 54.80 -11.76 29.83 27.23 8.5 32.55 9.43 180 68 AVERAGE 1 2402.80 93.68 ---- ---- 80,19 27.42 B.65 32.60 9.4 180 68 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 18 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 20250512 1 Level{dBuVim) Date: 20250512
1225 1225
875 85
PEAK 74 PEAK 74
700 00
02 AVG 54 2 ) AVG 54
5 i Frerer 5 T
p—c 1 PN
e Lt g
350 3540
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 91260 02038_240729 HORIZONTAL Condition: PEAK_74 3m 91200 02038_240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 4B04.08 47.37 74.00 -26.63 34.86 32.32 12.42 3.7 1.4l - -- PEAK 1 4884.08 46.42 74.00 -27.58 33.11 32.32 12.42 .67 1.4l - -- PEAK
TEL: 886-3-327-0868 Page Number :C2- 19 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
. Ll i) Date: 20250542 . Levl i) Date; 20250542
1225 1225
B75 LTE]
100 700
10.6G 6,54 A6 54
525 YA
~18G w_mmw_ﬂw_»«”'—““*——mwww—/ WMM#MMMWWM
350 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency {WHz) Frequency {MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
TEL: 886-3-327-0868 Page Number : C2- 20 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105, y
875 875
j PEAK T4
70, 70,
| ]
5 g 5 PN R
350 350
1 1
Peak
310 336, 62 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2363.56 50.98 74.00 -23.10 37.59 27.38 B8.58 32.57 9.43 164 147 PEAK 1 2448.80 96,15 ------ ---o-- 82.42 27.68 B8.72 32.62 9.45 164 147 PEAK
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
1
875 875
70, f 70,
J AVG_54
e L.
! . S —
30 30T
1 1
Avg
310 336, 262, 2388, 414, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2385.40 42,36 54.00 -11.64 28.95 27.35 B.62 32.58 9.44 164 147 AVERAGE 1 204380 94,49 ----on -ooeee 80.76 27.68 B8.72 32.62 9.45 164 147 AVERAGE

TEL: 886-3-327-0868 Page Number :C2- 21 of 32
FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 20250512
1225
105,
875
\ PEAK BE 74
70,
5! \w. . , _— -
3,
1
Peak Blank
440 M52, 464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2491.99 52.04 74.00 -21.96 33.83 27.88 B8.82 32.65 9.46 164 147 PEAK
- Level (dBuVim) Date: 20250512
1225
105,
875
70, \
\ AVG_BE_54
52!
. 1
3,
1
Avg Blank
440 M52, 2464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2489.50 43.12 54.00 -10.88 29.11 27.88 8.8 32.65 9.46 164 147 AVERAGE

TEL: 886-3-327-0868 Page Number 1 C2- 22 of 32
FAX: 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
1
875 875
[ PEAK T4
70, 70,
52! ! ; 52! " "
it m o PR
350 350
1 1
Peak
310 336, 62 2388, 414, 440 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 237318 5113 74.00 -22.87 37.80 27.38 B.60 32.58 9.44 363 336 PEAK 1 204880 94,06 ------ ------ 80.33 27.68 B8.72 32.62 9.45 363 336 PEAK
- Lovel {tBUVIm) Date: 20250512 . Lovel[4BuVIm) Date: 20250512
1225 1225
105, 105,
1
875 875
70, ( 70,
r AVG_54
e L.
| I o
—
10 Bt —
1 1
Avg
310 336, 62 2368, 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2388.52 42,22 54.00 -11.78 28.77 27.39 B.63 32.59 9.44 363 336 AVERAGE 1 204880 92,55 ------ ---e-- 78.82 27.6@ 8.72 32.62 9.45 363 336 AVERAGE
TEL: 886-3-327-0868 Page Number :C2- 23 of 32

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 20250512
1225
105,
875
\ PEAK BE 74
70,
52! \ A L s :
3,
1
Peak Blank
440 M52, 464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2488.80 51.82 74.00 -22.18 37.84 27.78 8.8l 32.65 9.46 363 336 PEAK
- Level (dBuVim) Date: 20250512
1225
105,
875
70, \
\ AVG_BE_54
52!
L 1
3,
1
Avg Blank
440 M52, 2464, 2476 2488 2500
Frequency (MHz)
Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2498.88 43.06 54.00 -10.94 29.85 27.88 B.83 32.66 9.46 363 336 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2- 24 of 32

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804B

Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-12 - Level dBuvim) Date: 2025-05-12
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
00 00
AVG A
o — - 5 o ‘ - ‘ ‘ V6,54
| s Pt WMWM
360! 36.0!
Peak 175 115
AVQ 3000 9000. 12000 15000, 18000 3000 6000, 9000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838_246729 HORIZONTAL Condition: PEAK 74 3m 912D 82838 248729 VERTICAL
Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuwy dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 48%0.08 47.18 74.00 -26.82 33.74 3256 12.49 3.67 1.5 -- -- PEAK 1 4880.08 46.92 74.00 -27.08 33.48 32.%6 12.49 3B.67 1B -- -- PEAK
2 7328.08 49.58 74.00 -24.42 32.80 36.72 15.41 36.61 l.el - -- PEAK 2 7320.08 49.62 74.08 -24.38 32.84 36.72 15.41 36.61 l.@l - -- PEAK
3 7320.08 40.53 54.60 -13.47 22.95 36.72 15.41 36.61 1.61 - -~ Average 3 7320.08 40.50 54.08 -13.41 23.61 36.72 15.41 36.61 1.61 - -- Average
TEL: 886-3-327-0868 Page Number :C2- 25 of 32

FAX: 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR522804B

Pol. Horizontal Vertical
. Ll i) Date: 20250542 . Levl i) Date; 20250542
1225 1225
B75 LTE]
100 700
10.6G 6,54 A6 54
525 YA
~18G RSN SV IS o IR SRS s e S RV RISy
350 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
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Pol. Horizontal Fundamental
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105, f
875 875
\ PEAK BE 74 PEAK T4
70, 70,
52! - 1 ) 5! N ebimssi o]
[ A T TR P e
350 350
1 1
Peak
480 484, 488 2402, 2406, 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_248729 HORIZONTAL Condition: PEAK 74 3m 91200 2033 248729 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 249454 51.82 74.00 -22.18 37.82 27.88 8.8 32.66 9.46 Il 128 PEAK 1 2488.80 97.29 ------ ---e-- 83.40 27.78 B8.8¢ 32.65 9.46 II1 128 PEAK
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
1
875 875
70, \ 70,
AVG_BE_54 AVG_54
52 52,
! e
350 350
1 1
Avg
480 484, 2488, 2402, 2406, 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2838_246729 HOIRIZONTAL Condition: AVG_54 3m 912D 02033 24729 HORTZONTAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2496.38 43.06 54.00 -10.94 29.85 27.88 B8.83 32.66 9.46 11 128 AVERAGE 1 2488.80 95.85 ---- ---- 8196 27.78 8.80 32.65 9.46 1I1 128 AVERAGE
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Pol. Vertical Fundamental
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
1
875 875
PEAK BE 74 PEAK T4
70, 70,
52 ! 5! s bt
B . A . 4 * MNW el - A
350 350
1 1
Peak
480 484, 488 2402, 2406, 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK BE_74 3m 012D A2033_24729 VERTICAL Condition: PEAK 74 3m 91200 2033 246729 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2487.12 52,15 74.80 -21.85 38.18 27.77 B.81 32.65 9.46 180 61 PEAK 1 2488.80 94,54 ------ ---e-- 80.65 27.78 B8.80 32.65 9.6 1@ 61 PEAK
- Level (dBuVim) Date: 20250512 . Level (dBuim) Date: 20250512
1225 1225
105, 105,
1
875 875
70, \ 70,
AVG_BE_54 AVG_54)
52 52,
1 I
350 350
1 1
Avg
480 484, 2488, 2402, 2406 2500 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: AVG_BE_54 3m 91260 B2038_248729 VERTICAL Condition: AVG_54 3m 9128 02033 24729 VERTICAL
+ RBW:1000.008kHz VBW:5.160kHz SWT:Auto + RBW:1060.008kHz VB:5.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  dB B d
1 2488.94 42,98 54.80 -11.10 28.91 27.79 B.81 32.65 9.46 180 61 AVERAGE 1 2488.80 93.14 ---- ---- 79.25 2778 B.89 32.65 9.46 180 61 AVERAGE
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Pol. Horizontal Vertical
Lot dBuvim) Date: 2025-05-12 - Level dBuvim) Date: 2025-05-12
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
00 00
A\l& AVG_54
52! T =TT . 52. 1
— g 1
P e |yt st
360! 365.0!
Peak 175 115
AVQ 3000 6000, 9000. 12000 15000, 18000 3000 6000, 9000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838_246729 HORIZONTAL Condition: PEAK 74 3m 912D 82838 248729 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuwy dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 4960.08 47.64 74.00 -26.9 33.31 3298 12.56 33.67 1.8  -- -- PEAK 1 4960.08 46.76 74.08 -27.22 33.85 32.98 12.56 33.67 1.8  -- -- PEAK
2 7A4B.0@ 49.36 74.00 -24.64 32,21 36,30 15.55 36.79 1.@3 - -- PEAK 2 7Me.0@ 49.17 74.08 -24.83 32.82 36.32 15.55 36.79 1.83 - -- PEAK
3 7440.08 40.34 54.00 -13.66 23.19 36.30 15.55 36.79 1.83 - -~ Average 3 7440.08 40.14 54.00 -13.86 22.99 36.30 15.55 36.79 1.3 - -- Average
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Pol. Horizontal Vertical
Date: 20250542 Date; 20250542
! 4!,Le\vel(dﬂll\!nn) ! 4!,Lt!\rel(dﬂu\lnn)
1225 1225
B75 LTE]
100 700
10.6G 6,54 A6 54
525 YA
~18G Y E BN e e S N R g S R R N e et N N Ay
350 350
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency {MHz) Frequency (MHz)
Site ¢ G3CHI-HY Site 1 G3CHI2-HY
Condition: AVG 54 3n 91280 0263 248729 HORZZONTAL Condition: AVG 54 3n 91220 02038 246729 VERTICAL
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Pol. Horizontal Vertical
Level ) Date: 2025.06-12 Level (dBuVim) Date: 2025-06-12
o ) o o
" H B
T oo :

200 L 200 A P thor
W g g™
QP / 10. 10,
Peak 30 24, 418, 12, 806 1000 30 20, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site + B3CH22-HY
Condition: QP 3m Bilog_63384_241217 HORIZONTAL Condition: QP 3m Bilog_63304_241217 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuwv dB/m  d8  dB  dB  cm  deg MHz dBuv/m dBuv/m  dB  dBuv dB/m  d8 d8  dB  cm  deg
1 34.85 30.63 48.88 -9.37 39.51 22.84 @.91 32.66 ©.03 -- -- Peak 1 37.76 35.26 49.88 -4.74 45.73 21.28 @6.95 32.65 @.83 18@ 135 QP
2 9111 26.78 43.58 -14.72 45.16 14.71 1.534 32.89 0.86 -- -- Peak 2 64.92 31.9 40.00 -8.84 5131 12.00 1.31 3278 0.04 180 14 QP
3 260.86 19.08 46.00 -26.92 28.80 20.18 2.64 32.62 0.08 -- -- Peak 3 92,88 31.88 43.50 -12.42 47.35 14.82 1.54 32.69 @.06 - -- Peak
4 365.62 26.50 46,08 -19.41 35.25 20.81 3.16 32.71 0.8 - -- Peak 4 508,21 24.40 46.00 -21.60 29.26 24.18 3.69 32.80 @.15 - -- Peak
5 74198 37.e0 46.88 -9.6@ 36.8¢ 28.14 4.5 32.66 @.17 -- -- Peak 5 788.83 37.97 46.0@ -8.83 39.46 26,76 4.42 32.82 .15 -- -- Peak
6 95441 32.67 46.88 -13.33 27.21 31.46 5.87 31.30 0.23 -- -- Peak 6 899.12 37.11 45.08 -8.89 34.60 29.20 4.94 31.85 @.22 -- -- Peak
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-14 1 Level{dBuVim) Date: 2025-05-14
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
%0 oy i o Pt b A w0 g " " R T g
Peak 15 15
18000 19600. 2200, 22800 24400, 26000 18000 19600. 200, 22800 24400, 26000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 Im SHF_1223 240624 HORIZONTAL Condition: PEAK 74 Im SHF_1223 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 2455682 46.34 74.00 -33.66 41.41 39.31 29.28 66.12 -9.54 - -- PEAK 1 2517598 4@.33 74.00 -33.67 41.33 39.30 29.61 6@.37 -9.54 - -- PEAK
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Appendix D. Duty Cycle Plots

Antenna

Band

Duty Cycle (%)

T(us)

1/T(kHz) | VBW Setting

1 Bluetooth

LE for 1Mbps

62.18 388

2.58 2.7kHz

1 Bluetooth

LE for 2Mbps

32.59 204

4.90 5.1kHz

2 Bluetooth

LE for 1Mbps

62.18 388

2.58 2.7kHz

2 Bluetooth

LE for 2Mbps

32.69 204

4.90 5.1kHz

<Ant. 1>

Bluetooth - LE for 1Mbps

Scale/Div 10 dB

Video BW 8.0 MHz

Function

<Ant. 2>

Lol

Select Marker
Marker 3

Marker Mode
Normal

Della (&)

hikprinkes

Span 0 Hz
Sweep 2.00 ms (1001 pts)

Marker Table
on
o
= 9
Diagram

le Markers.

Function Wiidth  Function Value

Gounter

Bluetooth - LE for 2Mbps

After 1048

CGor
of. Int(S)

e

Video BW B.0 MHz

Function

Select Marker
Marker 3

Nonmal
Delta (&)

Flxed

e i [ AR

Span 0 Hz,
Sweep 2.00 ms (1001 pts)

Marker Table Gaunter
on
ot

i
Disgram

Function Wkith  Function Value

Bluetooth - LE for 1Mbps

|Spectium Analyzer 1
|Swept SA
KEYSIGHT ngut. R

o wye [Coumin

Alten 1008

F
Sig Te

Video BW 8.0 MHz

Function

ke Off

o]

Select Marker
Marker 3

Marker

Hiwg Type: Pawer (RM
T Froe Run

Normal
Deita (&)
Fixed

[

ot

Delta Marker
Span 0 Hz, ( Delia)
n
it

Sweep 2.00 ms (1001 pts)| iifarker Table
O
o

Funct

Gounter

Alten 1048

2
Frsilarapd

iCenter 2.430000000 GHz
Res BW 8 MHz

Video BW 8.0 MHz

Funetion

o]

Select Marker
Marker 3

Marker

fiwg Type. Pawer
Tno’ Free Run

Marker Mode

Normal
Delta (8)

Fixed
kel gt

Span 0 Hz
Sweep 2.00 ms (1001 pts)

ot
Defla barker ||
(Rese! Delia)
on
o

Marker Table Gounter
o

Function Width  Function Vaiue
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